
AGENDA

OF BUSINESS TO BE BROUGHT BEFORE THE MEETING
OF THE CITY COUNCIL OF ELMHURST, ILLINOIS, 209 NORTH YORK

MONDAY, AUGUST 15, 2011

7:30 P.M.

1. Executive Session 6:30 p.m. - Pending Litigation, Security Procedures and the Use of Personnel,
Threatened/Imminent Litigation (Conf. Room #2)

2. Call to Order/Pledge of Allegiance/Roll Call

3. Receipt of Written Communications and Petitions from the Public

4. Public Forum

5. Consent Agenda

a. Minutes of the Regular Meeting Held on Monday, August 1, 2011 (City Clerk Spencer): Approve as
published

b. Accounts Payable-August 15, 2011,70131$ 1,077,537.11
c. Bid Results, 2011 Sidewalk Replacement (City Clerk Spencer): Refer to the Public Works & Buildings
[...]
ATTEST:

BY
Deput-Secretary

0
BAXTER. & WOODMAN, INC,
8678RidgefieldRoad
Crystal Lake, Illinois 60012

f John V, Ambrose, Vice President

176605-1

22



CITY OF ELMHURST, ILLINOIS
CONSTRUCTION AND LOAN ASSISTANCE

SERVICES REQUIRED FOR ANAEROBIC DIGESTER IMPROVEMENTS

BAXTER & WOODMAN, INC,
2011 BILLING RATES AND EXPENSE ITEMS

FOR PROFESSIONAL SERVICES

EMPLOYEE CLASSIFICATION HOURLY BILLING RATES

Principal $185 to $185

Senior Engineer $112 to $185

Construction Manager, Sr. $100 to SI55

Resident Project Representative.. Sr. $92 to SI50

Engineer $88 to $130

Environmental Specialist $130 to $130

Designer $100 to $125

Water/Y/aste'water Operations $104 to $116

Construction Manager $90 to $104

Resident Project Representative $76 to $110

StafFEngineer $72 to $95

CADD Operator ' $88 to $95

Surveyor/Technician $74 to $90

Administrative Assistant $72 to $73

Secretary $60 to $S8

Technician $65 to $98

Hourly Billing Rates Include direct labor and indirect overhead expenses, readiness to serve, and
profit, and are for 8 hours/day and 40 hours/week regularly scheduled work hours.

Mileage Charges - As set by Ihe U.Sv Internal Revenue Service.
All-Terrain YeMcle usage is S40/hour.
Savannah Rain. Logger usage Is $ ID/day.
Traffic Counters S50/day,

B A X T E R

Revised 2011/7/19. JAR
l:\Ciyswn.nke\l-:i.MHC\OB02Q4'\in-p[BppM(l\coiwmi«ioiicsa\Rato.(?lieelss Billing W O O D ~ M A N



City of Elmhurst, Illinois
WWTP Anaerobic Digester Improvements

Fee Breakdown
August 4, 2011

Below is the fee for construction related engineering services broken down by employee
classification. This is an approximation. Actual staff and hours may vary.

Employee Classification Hours Rate Total
Senior Engineer 200 $165 $33,000
Construction Manager, Sr. 500 $135 $67,500
Resident Project Representative, Sr. 2,360 $115 $271,400
Engineer 140 $100 $14,000
Water/Wastewater Operations 40 $116 $4,640
CADD Operator 30 $90 $2,700
Secretary 20 $65 $1,300
Expenses $5,460
Total $400,000



CITY OF ELMHURST

209 NORTH YORK STREET
ELMHURST, ILLINOIS 60126-2759

(630) 530-3000
www.elmhurst.org

PETER "PETE" BICIANNI
MAYOR

PATTY SPENCER
CITY CLERK

DAVID DYER
CITY TREASURER

JAMES A. GRABOWSKI
CITY MANAGER

August 9,2011

To: Mayor DiCianni and Members of the City Council

RE: Anaerobic Digester Construction Contract at the Elmhurst Waste Water Reclamation
Facility

The Public Works and Buildings Committee met on Monday, August 8, 2011, to discuss bids received
for the construction of the new anaerobic digester (third) at the City of Elmhurst's Waste Water
Reclamation Facility at 625 S. Route 83, Elmhurst, IL.

A contract for professional engineering services was awarded to Baxter & Woodman, Inc. for the design
of the new anaerobic digester at the City of Elmhurst's Waste Water Treatment Facility in 2009. The
City of Elmhurst's 2008 WWTP Master Plan proposed the addition of a third anaerobic digester to be
constructed as part of future major improvements to the facility. More recently, a digester sizing study
was prepared based on the available plant data. This project is the next step in the process. The purpose
of the addition of the third digester is to reduce excessive digester foaming, provide adequate digester
capacity for wet weather high sludge loads, to replace an ageing boiler and to provide additional
capacity that will be required when a future phosphorus effluent limit is imposed on the City. As noted
in the NPDES Permit No. IL0028746 issued by Illinois Environmental Protection Agency page 2, total
phosphorus has been identified as a pollutant which causes impairment to aquatic life in water bodies on
the 303(d) list. 35 IAC 304.123 requires monthly monitoring and subsequent reporting to IEPA
according to page 3 of the NPDES Permit No. IL0028746. Special Condition 17 stipulates that the
monitoring will be evaluated and the EPA will modify the permit if necessary in accordance with
Special Condition 1 of the NPDES Permit which allows that "the permit may be modified to include
different final effluent limitations or requirements which are consistent with applicable laws,
regulations, or judicial orders."

A legal advertisement appeared in the press and Invitations to Bid were sent to thirty-eight general/sub-
contractors and vendors. Plans and specifications were made available at the Public Works counter.
Bids were received from nine general contractors and are summarized below. All bidders included a bid
bond. A tally of the bids follows:

Contractor

Maxim Construction, Volo, IL
Concord Construction, Lake Zurich, IL
Manusos Construction, Fox Lake, IL
Whitaker Construction, Earlville, IL
JI Henderson, Gurney, IL
Keno Construction, Lake Bluff, IL
IHC, LLC, Elgin, IL
Madison Construction, Orland Park, IL
EVS Construction, Aurora, IL

Bid

$3,788,000
$3,869,900
$3,979,000
$4,040,000
$4,058,000
$4,128,450
$4,188,400
$4,280,000
$4,351,000

Copies To All
Elected Officials



Page 2
To: Mayor DiCianni and Members of the City Council
RE: Digester Construction Contract at the Elmhurst Waste Water Reclamation Facility

References have been checked on the low bidder, Maxim Construction and are satisfactory (see
Attachment A).

Funds have been provided in the amount of $5,510,000 for the construction of the anaerobic digester in
the 2011/12 budget in account number 510-6057-502-80-20. The City has applied to the Illinois EPA
for a low interest loan at 1.25% to be paid over a twenty year period for the construction of this project.

Therefore it is the recommendation of the Public Works and Buildings Committee that the bid for the
construction of the new anaerobic digester at the City of Elrnhurst's Waste Water Facility from Maxim
Construction, Volo, IL in the amount of $3,788,000 be accepted.

Respectfully submitted,

PUBLIC WORKS AND BUILDINGS COMMITTEE

Jim Kennedy, Chairman

Bob Dunn, Vice Chairman

Diane Gutenka



NPDES Permit No. IL0028746
Notice No. GY:10021601.bah

/ : r "•:
Public Notice Beginning Date: Decembers, 2010 '-^

Public Notice Ending Date: January 3,2010 • DtC (] •

National Pollutant Discharge Elimination System (NPDES) p- - • . . - ,.,. , . ^
Permit Program ' ^ ' '-• lv-' Uv',- /VV?

^'*••;«.

-PUBLIC NOTICE/FACT SHEET
of

Draft Reissued NPDES Permit to Discharge into Waters of the State

Public Notice/Fact Sheet Issued By:

Illinois EPA
Division of Water Pollution Control ' . • .
Permit Section ;

1021 North Grand Avenue East
Post Office Box 19276
Springfield.-Illinois 62794-9276
217/782-0610

Name and Address of Discharger Name-and Address of Facility:

City of Elmhurst City of Elmhurst STP '.'
209 North York Street • ' . 625 South Route 83 . '..
Elmhurst, Illinois 60126 . Elmhurst, Illinois '

(DuPage County)

The Illinois Environmental Protection Agency (lEPA) has made a.tentative determination'to issue a NPDES Permit to discharge into the
waters of the state and has prepared a draft Permit and associated fact sheet for'the above named discharger. The Public Notice period
will begin and end on the dates indicated in the heading of this Public Notice/Fact Sheet All comments on the draft Permit and requests
for hearing must be received by the IEPA by U.S. Mail, carrier mail or hand delivered by the Public Notice Ending Date. Interested
persons are invited to submit written comments on the draft Permit to the IEPA at the above-address. Commentors shall provide his or
her name and address and the nature of the issues proposed to be raised and the evidence proposed to be presented with regards to
those issues. Commentors may include a request for public hearing. Persons submitting comments and/or requests for public hearing
shall also send a copy of such comments or requests to the Permit applicant. The NPDES Permit and notice numbers must appear on
each comment page. •

The application, engineer's review notes including load limit calculations, Public Notice/Fact Sheet, draft Permit, comments received, and
other documents are available for inspection and may be copied atthe IEPA between 9:30 a.m. and 3:30 p.m. Monday through Friday .
when scheduled by the interested person.

If written comments or requests indicates a significant degree of public interest in the draft Permit, the permitting aQthority may, at'its
discretion, hold a public hearing. Public notice will be given 45 days before any public hearing. Response to comments will be provided
when the final Permit is issued. For further information, please call. GetieYilma at 217/782-0610.

The following water quality and effluent standards and limitations were applied to the discharge:

Title 35: .Environmental Protection, Subtitle C: Water Pollution, Chapter I: Pollution Control Board and the Clean Water Act were
applied/in determining the applicable standards, limitations and conditions contained in the draft Permit

The applicant is engaged in treating domestic and industrial wastewater for the City of Elmhurst.

i The length of the Permit is approximately 5 years....

The main discharge number is 001. The seven day once in ten year low flow (7Q10) of the receiving stream, Salt Creek,r is 34 cfs and
^-receives flow from outfalls 001, A01, 002 and.005. Outfalls 003, 004, 006, 007, 008, 009 and 010 discharge to unnamed-tributaries to
/Salt Creek and outfalls 011,012 and 013 discharge to unnamed tributaries to Des Plaines River.



. -act Sheet - Page 2 - NPDES Permit No. IL0028746

average flow (DAF) for the facility is 8.0 million gallons per day (MGD) and the design maximum flow (DMF) for the facility is
MGD. Treatment consists of screening, aerated grit removal, primary clarification, activated sludge, secondary clarification,

chlorination, dechlorination, and sludge handling facilities. Excess flow treatment facilities are utilized during heavy flow periods.

This reissued NPDES Permit does not increase the facility's DAF, DMF, concentration limits, and/or load limits.

Application is made for the existing discha'rge(s) which is (are) located in DuPage County, Illinois. The following information identifies the
discharge point, receiving stream and stream classifications:

Stream
Outfall Receiving Stream' Latitude Longitude Classification

001 Salt Creek 41 ° 52'57" North 87° 57'32" West General Use

Integrity Rating

Not Rated

To assist you further in identifying the location of the discharge(s) please see the attached map.

The stream segment(s) receiving the discharge from outfali(s) 001 is (are).on the 2006 and draft 2008 303 (d) lists-of impaired waters.

The following parameters have been identified as the pollutants causing impairment .

Potential Causes Uses Impaired 2006 303(d-V List

aldrin, DDT, nickel, nitrogen (total), phosphorus aquatic.lrfe
(total), se'dimentation/siltation, sulfates, zinc*

mercury, polychlorinated biphenyls (PCBs)

fecal coliform
fish consumption

primary contact recreation

Potential Causes

aldrin, chloride,-DDT.pH, phosphorus (total),
sedimentation/siltation/ total suspended solids

mercury, polychlorinated biphenyis (PCBs)

fecal coliform

Uses Impaired Draft 2008 303(d) List

aquatic life

. fish consumption

primary contact



1&al- Page 3 - NPDES Permit No. IL0028746

^fge(s) from the facility is (are) proposed to be monitored and limited at all times as follows:

^dfiarge Numbers) and Name(s): 001 STP Outfall

Load limits computed based on a design average flow (DAF) of 8.0 MOD (design maximum flow (DMF) of 20.0 MSD).'

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

iJtC r:; •

LOAD LIMITS Ibs/day*
DAF (DMF)

CONCENTRATION
LIMITS mq/L

Parameter

CBOD5

Suspended Solids

PH

Fecal Coliform

Chlorine Residual

Ammonia Nitrogen:
April-May/Sept-Oct
June-August
Nov.-Feb.
March

Phosphqrus

Total Nitrogen

.

Dissolved Oxygen
. March - July
August- February

Monthly Weekly
Average Average

667(1668)

801 (2002)

Shall be in the range of 6 to

Daily
Maximum

1334(3336)

1601 (4003)

Monthly
Average

10

12

Weekly
Average

Daily
Maximum

20

24

9 Standard Units

Daily Maximum shall not exceed 400 per 1 00 mL
(May through October) •

100(250) 254(634)
107(267) 267(667)
267(667) —
100(250) 254(634)

Monitoring Only

Monitoring Only

307 (767)
307 (767)
661 (1651)
560(1401)

1.5
1.6
4.0
1.5

Monthly
Average
not less

than

N/A .
5.5

3.8
4.0

3.8

Weekly
Average
not less

than

6.0
4.0

0.05

4.6 '
4.6
9.9
8.4

Daily
Minimum

5.0
3.5

Regulation

35 IAC 304.120
40 CFR 133.1 02

35 IAC 304.1 20
40 CFR 133.1 02

35 IAC 304.125

35 IAC 304.1 21

35 IAC 302.208

35 IAC 355 and
35 IAC 302

35 IAC 304.123

35 IAG 309.146

35 IAC 302.206

*Load Limits are calculated by using the formula: 8.34 x (Design Average and/or Maximum Flow in MOD) x (Applicable Concentration in
mg/L). • • . . - .



w*
•F ^f NPDES Permit No. IL0028746

Effluent Limitations, Monitoring, and Reporting

FINAL

Discharge Numbers) and Name(s): 001 STP Outfall

Load limits computed based on a design average flow (DAF) of 8.0 MGD (design maximum flow (DMF) of 20.0 MGD).

Excess flow facilities (if applicable) shall'not be utilized until the main treatment facility is receiving its maximum practical flow.

From the effective date of this Permit until the expiration date, the effluent of the above discharge(s) shall be monitored and limited at all
times as follows:

LOAD LIMITS Ibs/day
DAF (DMF)*

CONCENTRATION
LIMITS MG/L

Parameter

Flow (MGD)

CBODs**

Suspended Solids

P H .

Fecal Coliforrn***

Chlorine Residual*1

Monthly Weekly Daily Monthly
Average Average Maximum Average

667(1668) 1334(3336) . '10

801 (2002) 1601 (4003) 12

Shall be in the range of 6 to 9 Standard Units

Daily Maximum shall not exceed 400 per 1 00 mL

Weekly Daily
Average Maximum

•20

24

Sample
Frequency

Continuous

4 days/week

4 days/week

4 days/week

4 days/week

Sample
Type

Composite

Composite

Grab

Grab
(May through October)

0.05 4 days/week

I **Carbonaceous BOD5 (CBODs) testing shall be in accordance with 40. CFR136.
| ***See Special Condition 8. •
i **** See Special Condition 17.

, Flow shall be reported ori the Discharge Monitoring Report (DMR) as monthly average and daily maximum.

' Fecal Conform shall be reported on the DMR as a daily maximum value.

pH shall be reported on the DMR as-minimum and maximum value.

• Chlorine Residual shall be reported on DMR as daily maximum value.

Dissolved oxygen shall be reported on the DMR as a minimum value.

Grab

Ammonia Nitrogen
•as (N)

April-May/Sept-Oct
June-August
Nov.-Feb.
March

Phosphorus****

Total Nitrogen****

i

Dissolved Oxygen
March - July
August - February

*Load limits based on d

100(250) 254(634)
107(267) 267(667)
267 (667) —
100(250) 254(634)

Monitoring Only

Monitoring Only

3siqn maximum flow shall app

307(767) 1.5
307(767) .1.6
661 (1651) 4.0
560(1401) 1.5

. Monthly
Average
not less

than

N/A
5.5

ly only when flow exceeds c

3.8
4.0

3.8

Weekly
Average
not less

than

6.0
• , 4.0

esign averac

4.6
4.6
9.9
8.4

Daily .
Minimum

5.0
3.5

je flow.

4 days/week
4 days/week
4 days/week
4 days/week

1 Day/Month

1 Day/Month

4 days/week
4 days/week

Composite
Composite
Composite
Composite

Composite

Composite

Grab
Grab



NPDES Permit No. IL0028746

Special Conditions

.ie Permittee may choose to submit electronic DMRs (eDMRs) instead of mailing paper DMRs to the IEPA. • More information, including
r registration information for the eDMR program, can be obtained on the IEPA website, http://www.epa.state.il.us/water/edmr/index.html.

The completed Discharge Monitoring Report forms shall be submitted to IEPA no later than the 25th day of the following month, unless
otherwise specified by the permitting authority.

Permittees not using eDMRs shall mail Discharge Monitoring Reports with an origtnalsignature to the EPA at the following address:
•' ' • ? * ' • ;

Illinois Environmental Protection Agency • ' "' • .
Division of Water Pollution Control n,-,., ,,
1021 North Grand Avenue East Jc-'(-> • '. :'//m
Post Office Box 19276 . .
Springfield, Illinois 62794-9276 ;